
POLE MOUNT ASSY- GEN-X SERIES
PN (421-0067-00)

SHEET 3

CORNER MOUNT ASSY- GEN-X SERIES
PN (421-0066-00)

SHEET 4

WALL MOUNT ASSY- GEN-X SERIES
SHEET 3

PENDANT MOUNT KIT - GEN-X SERIES
PN (421-0069-00)

SHEET 3/6

PENDANT MOUNT KIT - GEN-X SERIES
PN (421-0069-00)

POLE MOUNT KIT - GEN-X SERIES
PN (421-0067-00)

SHEET 6

PENDANT MOUNT KIT - GEN-X SERIES
PN (421-0069-00)

CORNER MOUNT KIT - GEN-X SERIES
PN (421-0066-00)

SHEET 6
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STEP 2

ASSEMBLY STEPS:

UNSCREW CAPTIVE FASTENER AND 1.
REMOVE EYELID
UNSCREW CAMERA LOCKING RING  2.
RELEASE 1/4 TURN FASTENERS FROM 3.
EDGE OF BACK BOX AND PULL PIECES 
APART

DETAIL VIEW OF MOUNTING BACK PLATE
PN: 261-2795-00

ALL SUBSEQUENT MOUNTING ACCESORIES 
MOUNT USING HOLE PATTERN C

NOTE:

ALL SHOWN FASTENERS 
IN STEPS 1/3 ARE 
CAPTIVE. THEY DO NOT 
LEAVE SURFACE. 
SHOWN PROJECTED 
FOR REFERENCE ONLY. 

STEP 3

STEP 1
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HARDWARE TO ATTACH TO 
STRUCTURE SUPPLIED BY CUSTOMER

CAMERA BACK MOUNTING PLATE 
SHOWN FOR ASSEMBLY REFERENCE 
ONLY; MOUNTING PLATE INCLUDED 
WITH CAMERA (SEE SHEET 2)

DOUBLE GANG JUNCTION BOX 
OPTION SHOWN AS EXAMPLE

SEE NOTE 2

DIRECT MOUNT TO WALL OPTION

2X 165.00
6.496

2X 108.00
4.252

4X 10.00 0.394  THRU

PENDANT ARM MOUNT TO WALL OPTION

FOR PENDANT MOUNT SHROUD AND ARM DETAILS 
SEE SHEET 6

HARDWARE TO ATTACH 
TO STRUCTURE SUPPLIED 
BY CUSTOMER

NOTES: UNLESS OTHERWISE SPECIFIED

THIS SHEET ONLY PROVIDESINSTRUCTIONS FOR DIRECT CAMERA 1.
MOUNTING. NO MOUNT KIT INCLUDED

GEN-X SECURITY CAMERA HAS POSSIBILITY TO MOUNT DIRECTLY TO:2.

SINGLE GANG JUNCTION BOX1.

DOUBLE GANG JUNCTION BOX2.

4" ROUND BOX3.

4" SQUARE BOX4.

DIRECTLY TO WALL5.

STRUCTURE MATERIAL VARIES 
WITH INSTALLATON

CAMERA PRODUCTS SHOWN 
FOR REFERENCE ONLY
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STRUCTURE MATERIAL VARIES 
WITH INSTALLATON

CAMERA PRODUCT SHOWN 
FOR REFERENCE ONLY

CAMERA BACK MOUNTING PLATE 
SHOWN FOR ASSEMBLY REFERENCE 
ONLY; MOUNTING PLATE INCLUDED WITH 
CAMERA (SEE SHEET 2), NOT WITH POLE 
MOUNT KIT

1
1

1
1

1
1

 165.00
6.496

 

 108.00
4.252

 

 62.86
2.475

 

 62.86
2.475

 
R35.00 1.378  THRU

4X M8 PEM NUT INSTALLED FAR SIDE

4X M4 PEM NUT INSTALLED FAR SIDE

2X 17.00 0.669  X 37.00 1.457
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 193.00
7.598

 

 198.00
7.795
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0.197
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0.000

 

 14.71
0.579
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NOTES: UNLESS OTHERWISE SPECIFIED
POLE ADAPTER ACCOMMODATES 150-230mm [6.0-9.0IN] POLE1.

HARDWARE (BOM ITEMS 1) INCLUDED IS ENOUGH TO ATTACH A SINGLE GEN 2.
X SERIES CAMERA).  POLE ADAPTER ASSY DOES NOT ALLOW FOR ATTACHING 
TWO (OR MORE) CAMERAS AT THE SAME TIME.

GEN-X POLE MOUNT KIT ITEM LIST

4X M4x0.7x12 Socket FCHS  1.

2X BAND CLAMP2.

1X POLE MOUNT PLATE 261-2865-003.

4X M8x1.25x22 SCHS  4.

4X M8 FLAT WAHSER5.

QTY. PART NUMBER DESCRIPTION ITEM

1 421-0067-00 POLE MOUNT KIT 1
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CAMERA PRODUCT SHOWN 
FOR REFERENCE ONLY

STRUCTURE MATERIAL VARIES 
WITH INSTALLATON

CAMERA BACK MOUNTING PLATE 
SHOWN FOR ASSEMBLY REFERENCE 
ONLY; MOUNTING PLATE INCLUDED 
WITH CAMERA (SEE SHEET 2), NOT 
WITH CORNER MOUNT KIT

1
1

1
1

 165.00
6.496

  62.86
2.475

 

 108.00
4.252

 

 62.86
2.475

 

R35.00 1.378  THRU

4X M8 PEM NUT INSTALLED FAR SIDE

4X M4 PEM NUT INSTALLED FAR SIDE

 180.00
7.087

 

 90.00° 

 98.23
3.867

 

 58.23
2.293

 

D

D

 
00.000   30.001.181   80.003.150  

 130.005.118  
 180.007.087  

VIEW D-D

GEN-X CORNER MOUNT KIT ITEM LIST

4X M4x0.7x12 Socket FCHS  1.

1X CORNER MOUNT PLATE 261-2864-002.

4X M8x1.25x22 SCHS  3.

4X M8 FLAT WAHSER4.

BOTH 45  FLANGES HAVE IDENTICAL DIMENSIONS

NOTES: UNLESS OTHERWISE SPECIFIED

HARDWARE (BOM ITEMS 1) INCLUDED IS ENOUGH TO ATTACH A 1.
SINGLE GEN X SERIES CAMERA).  CORNER ADAPTER ASSY DOES 
NOT ALLOW FOR ATTACHING TWO (OR MORE) CAMERAS AT THE 
SAME TIME.

8X HARDWARE TO ATTACH TO 
STRUCTURE SUPPLIED BY CUSTOMER

QTY. PART NUMBER DESCRIPTION ITEM

1 421-0066-00 CORNER MOUNT KIT 1
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Corner Mount Kit
Saros Security Camera Family
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CAMERA BACK MOUNTING 
PLATE SHOWN FOR 
ASSEMBLY REFERENCE 
ONLY; MOUNTING PLATE 
INCLUDED WITH CAMERA 
(SEE SHEET 2), NOT WITH 
PENDANT MOUNT SHROUD 
KIT

4x
10mm THRU

1-1/2" NPT THREADED 
ATTACHMENT

1
1

1
1

1
1

NON-CENTERED HOLE PATTERN.
ORIENTATION MATTERS

CORNER MOUNT USED AS EXAMPLE.

4X M8 SCREWS 
SUPPLIED WITH POLE 
AND CORNER 
MOUNT KITS

HOLE PATTERN AVAILABLE 
ON SHEETS 3 & 4

NOTES: UNLESS OTHERWISE SPECIFIED

HARDWARE (BOM ITEMS 1) INCLUDED IS ENOUGH TO ATTACH A 1.
SINGLE GEN X SERIES CAMERA).  PENDANT MOUNT SHROUD KIT 
DOES NOT ALLOW FOR ATTACHING TWO (OR MORE) CAMERAS 
AT THE SAME TIME.

SANS ARM OPTION AVAILABLE2.
PENDANT MOUNT SHROUD KIT (PN: 421-0068-00)
SOLD WITHOUT PENDANT MOUNT ARM (PN: CX-ARMX-G3)

GEN-X PENDANT  MOUNT KIT ITEM LIST

4X M4x0.7x12 SOCKET FCHS  1.

1X PENDANT MOUNT SHROUD PN: 261-2866-002.

1X PENDANT MOUNT ARM PN: CX-ARMX-G33.

CAMERA PRODUCT SHOWN FOR 
REFERENCE ONLY

STRUCTURE MATERIAL VARIES WITH 
INSTALLATON

PENDANT ARM IS ABLE TO 
ATTACH TO:

DIRECLY TO WALL1.
SEE SHEET 5

GEN-X CORNER MOUNT KIT 2.
PN: 421-0066-00 
SEE SHEET 4

GEN-X POLE MOUNT KIT 3.
PN: 421-0067-00
SEE SHEET 3

QTY. PART NUMBER DESCRIPTION ITEM

1 421-0069-00 PENDANT MOUNT KIT 1
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